

International Independent Inspection &amp; Testing Company

P.O. Box 2208, Plot No. TP/01/0365, National Industries Park, Dubai - United Arab Emirates, Tel. +971 4 8867400  
 Operation: Fax. +971 4 8867401, Email: operations@geochem.ae, Laboratory: Fax. +971 4 8867402, E-mail: laboratory@geochem.ae  
 ISO 9001:2008 CERTIFIED COMPANY  
 www.geochem.ae

Certificate No : LC-16/C934-C/AIS

Date : 03.07.2016

ORIGINAL

## Certificate of Quality and Quantity

Description of Goods	: 3,300 DRUMS OF BITUMEN GRADE (60/70)
Packing	: 60/X 20 FT DC FCL/FCL CY/CY CONTAINER
Total Gross Weight	: 980,578 KG
Total Net Weight	: 10036,640 KG
Shipper	: GLOBAL INFINITY GENERAL TRADING FZE DUBAI - UAE
Applicant	:
Vessel Name & Voy Number	: EVER DIAMOND/132E
Port of Loading	: BANDAR ABBAS
Port of Discharge	: CHITTAGONG
B/L No. and Date	: B5L/CGP/104559 05.07.2016
LC NO.	: 0000228816010040
HS.CODE	: 2713.20.10
I.R.C NO.	: BA-0231215
ETIN NO.	: 329318291099
LCAF NO.	: 15065
BIN NO.	: 21121053178
FIRST SECURITY ISLAMI BANK LTD BIN NO.	: 18121030863

### Quality

We hereby certify that based on analysis result of samples drawn during the entire loading period and tested the results found (Lab report No: AIS/LAB/BAB/016-12-151) as follows:

Test Items	Methods	Unit	Result
Penetration 25 °C	ASTM D 5	0.1mm	61
Flash Point	ASTM D 92	°C	332
Solubility in TCE	ASTM D 2042	%Wt	99.8
Specific Gravity @ 25 °C	ASTM D 70	-	1.0365
Ductility @ 25 °C	ASTM D 113	Cm	>100
Spot Test	A.A.S.H.T.O 102	-	NEG
Softening Point	ASTM D 36	°C	50.5
Thin Film Oven Test	ASTM D 1754		
Loss on Heating	ASTM D 6	%Wt	0.07
Drop In Penetration After Heating	ASTM D 5	%	8.2

.../2



No. 163393